



Notified Body Nr 0370

SIMPLIFIED TYPE PRODUCT REPORT

Nr. 17/13947-279EN

Bellaterra:

February 27th 2017

Page 1/1

Applicant reference
and place of test:

ALUMINIOS CORTIZO, S.A.
C/ Extramundi s/n
15901 Padrón
A Coruña

**LGAI Technological
Center, S.A.**
**Notified Body
0370**

Date of the test:

February 10th 2017

TESTED MATERIAL

A double horizontal sliding sash window, with total dimensions (frame included) 1820 x 2200 mm (width x height) made of Aluminium, with thermal break and commercial reference "COR 4700".

TEST REQUESTED

The window has been subjected to the following tests of initial type specified in the table, to evaluate its conformity with the requirements defined in the standard UNE-EN 14351-1: 2006 + A1: 2011, "Windows and doors. Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke leakage characteristics".

CLASSIFICATION

Tested specimen is in accordance with test requested has achieved the following classification:

Test Requested	Requirements UNE-EN 14351-1:2006+A1:2011	Test results
Air Permeability	4.14	CLASS 3
Watertightness	4.5	CLASS 7A
Resistance to wind load	4.2	CLASS A3
		CLASS B2